

Corporate Site.

Report No: BB:WO13/0705/3

Benkelman Beam Deflection

Client: SpectraQEST	
Project: NZ Benkelman Beam	

Site Details

Sample ID: WO13/0705/3	Tested By: Bill Smith
Date Tested: 13/06/2013	
Material: Road Base	
Location: Ch 0.00 m, Starting Chainage: 0.00 m	

General Test Information

_____ TNZ T/1 1977 - 1977 _____	
Pavement Temperature (°C): 20.0	Wheel: Alternating Starting From Right

Benkelman Beam Deflection Test Results

No	Disp. (m)	Offset (m)	Wheel	Deflection (mm)
1	0	0.0	Right	1.31
2	20	0.0	Left	1.04

Comments